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Case 1

‒ 76yo Māori woman with a history of AF

‒ Background of coronary heart disease, hypertension, and 
dyslipidaemia

‒ On dabigatran 110mg bd, bisoprolol 10mg od, ISMN 120 
mg od, candesartan 8mg od, and rosuvastatin 20mg od

‒ PCI to LAD six weeks ago for ongoing angina despite 
medical therapy 

‒ Bisoprolol and isosorbide mononitrate discontinued

‒ Commenced on aspirin and clopidogrel
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NORTH AMERICAN CONSENSUS 
ON THE MANAGEMENT OF 
ANTITHROMBOTIC THERAPY IN 
PATIENTS WITH AF UNDERGOING PCI: 
SUMMARY OF THE 2021 FOCUSED 
UPDATE
This consensus group recommends that for patients with 
AF requiring the use of OAC and who are treated with 
stents, DAPT with aspirin and a P2Y12 inhibitor should 
be given to all patients during the peri-PCI period, after 
which the default strategy is to stop aspirin and contin-
ue treatment with a P2Y12 inhibitor in combination with 
a NOAC (ie, double therapy). We recommend as the 
default strategy the use of aspirin during inpatient stay 
until time of discharge (generally occurring 1 to 2 days 
after PCI) up to 1 week after PCI at the discretion of the 

treating physician before lessening to double therapy. 
In patients with additional risk factors for bleeding, the 
duration of aspirin therapy should not go beyond the 
peri-PCI period. However, given the observation that 
there is a potential for an increase in thrombotic compli-
cations with double therapy during the first month, in 
patients deemed to be at high thrombotic risk and who 
have an acceptable risk of bleeding, it is reasonable to 
continue aspirin for up to 1 month after PCI. Neverthe-
less, extending aspirin therapy beyond 1 month after 
PCI is not recommended. Clopidogrel remains the P2Y12 
inhibitor of choice, but ticagrelor may be considered in 
selected patients, particularly those at high thrombotic 
risk and acceptable bleeding risk. In the absence of con-
traindications, a NOAC should be preferred over a VKA. 
The dosing regimen of a NOAC should be that recom-
mended for thromboembolic protection in patients 
with AF; the use of lower doses is not recommended, 

Figure 2. Management of antiplatelet therapy in patients with atrial fibrillation (AF) undergoing percutaneous coronary intervention (PCI) treated 
with an oral anticoagulant: 2018 North American Consensus Update.
A double-therapy regimen, consisting of oral anticoagulant therapy (OAC) plus a P2Y12 inhibitor, should be considered for most patients immediately after the 
peri-PCI period (Default Strategy). Aspirin should be used during the peri-PCI period, defined as inpatient stay until time of discharge, generally 1 to 2 days after PCI, 
and in some patients continued for 1 week after PCI. A non–vitamin K antagonist oral anticoagulant (NOAC) should be preferred over a vitamin K antagonist (VKA) 
unless contraindicated. Clopidogrel is the P2Y12 inhibitor of choice; ticagrelor may be an alternative in patients with high thrombotic and acceptable bleeding risk; 
prasugrel should be avoided. It is reasonable to continue aspirin for up to 1 month after PCI (ie, triple therapy) in patients at high thrombotic risk and who have an 
acceptable risk of bleeding. Extending aspirin therapy beyond 1 month after PCI is not recommended. P2Y12-inhibiting therapy should be discontinued at 1 year in 
most patients; earlier discontinuation (eg, 6 months) can be considered in patients at low ischemic or high bleeding risk; continuation of antiplatelet therapy beyond 
1 year should be considered only in select patients with high risk for ischemic recurrences and low bleeding risk. DAPT indicates dual antiplatelet therapy. 
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Case 2

‒ 78 year old woman
‒ Background of hypertension
‒ Usual medications: Felodipine ER 5mg daily, Candesartan 

16mg daily
‒ BP 132/75, HR 85bpm, euvolaemic
‒ ECG: AF, normal QRS duration and axis
‒ Echo: Normal ventricular size/function, no valvular heart 

disease, moderate bi-atrial enlargement
‒ Bloods: HB 130, Creatinine 135 (eGFR 32), HBA1c 42, Urine 

ACR 2, normal LFTs, normal TSH
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